RAM® ATV/UTV Rail Mount with 1/4"-20 Threaded Camera Adapter

RAM® ATV/UTV Rail Mount with 1/4"-20 Threaded Camera Adapter
RAM® ATV/UTV Rail Mount with 1/4"-20 Threaded Camera Adapter
RAM® ATV/UTV Rail Mount with 1/4"-20 Threaded Camera Adapter
RAM® ATV/UTV Rail Mount with 1/4"-20 Threaded Camera Adapter
Kliknij, aby powiększyć
310,11 zł
/ szt. brutto
Łatwy zwrot towaru w ciągu 14 dni od zakupu bez podania przyczyny
The RAM-B-231Z-2-366U consists of a steel strap base, u-bolt bases, double socket arm and 1" ball, connected to a round plate with 1/4"-20 camera thread. Designed for a clean installation, the RAM strap mount will accommodate most common rollbar sizes on UTV's, allowing for the placement of the RAM rubber ball base. This mount can also be attached to smaller diameter handlebars on ATV's using the included hardware. The male 1/4"-20 threaded steel stud will connect to any standard female thread found on camcorders, digital cameras and POV cameras. The mount is designed with a RAM 1" diameter patented rubber ball and socket system that has adjustment points at both ends of the double socket arm; this allowing for almost infinite adjustment and perfect viewing angles.
Producent
Kod produktu
RAM-B-231Z-2-366U
Product Weight
0.8 lb
Hardware Included
(1) Strap Clamp Adapter|(2) 1/4"-20 x 1" Machine Screws|(2) 1/4"-20 Nylock Nuts|(1) Zinc Worm Drive Strap Clamp|(1) 6" Rubber Strip|(1) 1/4"-20 U-Bolt for .5" - 1" Rails|(1) 1/4"-20 U-Bolt for 1" - 1.25" Rails|(2) Rubber Caps|(1) U-Bolt Spacer
Clamp Range
U-Bolt: .5" - 1.25" diameter|Strap Clamp: 1.57" - 3.15" diameter
Socket-to-Socket Length
3"
Ball/Socket Size
B Size (1")
Weight Capacity
2 lbs
Materials
Marine-grade aluminum|High strength composite
Packaging Type
Poly Bag
Mounting Type
Handlebar/Rail
Ball & Socket Size
B Size 1" (Holds 2 lbs)
Thread Pitch
1/4''-20
Socket Arm Length
Medium Arm
Diameter Range
.5" - 1.25"|1.57" - 3.15"
Device or Accessory Type
Camera
Vehicle Type
Motorcycle
,
ATV
,
UTV
,
Aircraft
Vehicle Type
Gwarancja producenta - dożywotnia (z wyłączeniem elementów elektrycznych i elektronicznych)

Gwarancja producenta - dożywotnia (z wyłączeniem elementów elektrycznych i elektronicznych)

Zapytaj o produkt
Jeżeli powyższy opis jest dla Ciebie niewystarczający, prześlij nam swoje pytanie odnośnie tego produktu. Postaramy się odpowiedzieć tak szybko jak tylko będzie to możliwe. Dane są przetwarzane zgodnie z polityką prywatności. Przesyłając je, akceptujesz jej postanowienia.
Napisz swoją opinię
Twoja ocena:
5/5
Dodaj własne zdjęcie produktu:
Strona korzysta z plików cookie w celu realizacji usług zgodnie z Polityką dotyczącą cookies. Możesz określić warunki przechowywania lub dostępu do cookie w Twojej przeglądarce.
Zamknij
pixel